European Union Network for the Implementation
and Enforcement of Environmental Law

Report on Urban Water Reuse

Integrated Water Approach and Urban Water Reuse Project

2018/07

Version 2.0



Title report: Number report:

Report on Urban Water Reuse 2018/07

Project manager: Report adopted at IMPEL General
Anabela Rebelo (PT) Assembly:

Geneve Farabegoli (IT) December 2018, Austria

Authors: Number of pages:

Anabela Rebelo (PT) Report: 79 pages

Geneve Farabegoli (IT)
Francesco Andreotti (IT)
Jennifer Balmer (UK)
Matthew Vella (MT)
Ronald Van Tunen (NL)
Stuart Gunput (NL)
Stella Perikenti (CY)
Pinar Ece (TK)

Anabela Rebelo and Geneve Farabegoli (project managers), Francesco Andreotti, Ana Paula Malo, Paula
[...]
o surface filtration: suspended solids are retained on the surface of the filtering mass and thus also
a part of the polluting organic substances;

e oxidation: the granular material constitutes a biological reactor, a specific surface support
extended on which the aerobic bacteria are established and developed.

The aeration takes place by means of a convection due to the displacement of the water layers;
oxygen can also be introduced into the porous area through ventilation ducts. The applicable
surface hydraulic load is of the order of 3-3.5 m3/m? per day. The surface cleaning is necessary
every 15-30 days. However, the slow filters are not free from drawbacks: they sometimes tend to
get clogged and freeze during the winter, moreover for areas with a certain potential the areas of
land become excessive.

Quick sand filters

The quick filters are characterized by much higher filtration rates: 100-500 m3/m?d, equal to 4-20
m3/m?h which allow to reduce considerably the surfaces required. This system has the advantage of
high elasticity of operation and reduced overall dimensions.

According to the traditional approach, a quick filter consists of one or more layers of granular
material, supported by a draining bottom, crossed from top to bottom by the stream of water to be
filtered. The draining fund performs three functions: prevent the passage of sand with filtered
water, uniformly distribute the flow during filtration and distribute the water during washing.

Page 50



Filtration is carried out with a cyclic discontinuous process, the filter is kept in operation until the
pressure losses due to the accumulation of impurities become excessively high, so the filtering
material is "washed", in countercurrent, by an energetic flow of water (or water and air) for
durations of about 15-20 min. The filter material must be of a siliceous nature, to resist the frictions
created in the washing.

Sometimes flocculation is used using coagulant chemical reagents such as metallic mineral salts or
polyelectrolytes as aluminum sulphate, ferrous and ferric sulphate, ferric chloride and aluminum
polychloride. These products carry out destabilizing action thanks to the electropositive charge of
the metal cation able to cancel the electronegative charge of the suspended colloidal particles.
Then there is the chemical coagulation-filtration treatment. With this system, compared to simple
filtration, higher purification yields are obtained, in addition the removal of the bacterial load is up
to 90%.

Gravel filters on secondary sedimentation tanks

These plants are used to improve the yield of the secondary sedimentation phase in removing
suspended solids. The water, before leaving the sedimentation tank, is forced to pass with rising
flow through a layer of gravel supported by a metallic grid consisting of a mesh with an opening of
about 4mm. The yields in the removal of the SS are of the order of 50%.

Periodically cleaning is carried out by lowering the liquid level of the tank and providing an
energetic washing with a countercurrent water jet.

Contactors with activated carbon

With normal filters it is not possible to obtain the elimination of micro-pollutants such as
insecticides, pesticides, heavy metals, toxic substances. In this way, physical processes are used
using active carbons, which generate surface attraction phenomena determined by the enormous
"active" surface of the mass of the carbon, which is able to capture the particles of the above-
mentioned pollutants by adsorption.

On the market there are two types of activated carbon: in powder and in granules.

The activated carbon in powder can be added upstream of the final filtration, or upstream or
downstream of the oxidation tank where the inhibiting substances of the biological processes are
adsorbed.

In the first case, the activated carbon remains blocked on the filter surface, and during
countercurrent washing, it is returned upstream of the chemical treatment, so as to exhaust its
purifying capacity before being eliminated.

In the second case, activated carbon is eliminated during the sedimentation phase.

Activated carbon in powder has difficulty in finding, and can not be recovered and regenerated.

The activated carbon in granules is suitable for systems above 100,000 PE, it is normally placed in
"pressure" metal structures, similar to those seen for sand filters, with a height of about 5 m,
considering a 10% free franc. to allow an expansion of the filtering mass during washing. The
contact times required for the adsorption of pollutants are around 15-30 min with crossing speed
of 4-10 m/h. It is always advisable that the filtration on the activated carbon is preceded by a rapid
filtration on sand, to hold suspended solids, which, if blocked by the carbon filter, would cause a
rapid decay of the adsorbing properties. Moreover, in cases where the use of lime is adopted in the
purification processes, the sand filtration placed upstream of the activated carbon, allows the
precipitation on the granules of sand of the calcium carbonate, that does not affect the purifying
capacity of the activated carbon granules.

Unlike activated carbon in powder form, the granulated one can be easily regenerated with heat
treatments, which happen with heating of the granules themselves at high temperature, in special
ovens that cause "desorption", that is the separation from the activated carbon of the organic
substances previously withheld.

Page 51



Portugal

Usally, the majority of the current projects involves the disinfection stage to produce water with
quality for the intendend use. The most common disinfection methods in presence are UV
radiation and prior to this, usually, a filtration step is included, usually sand filtration or
microfiltration. Whenever justified, a post-chlorination step is applied to prevent recontamination
and/or regrowth in the distribuition systems.

The use of chlorine for primary disinfection is not recommended in Portugal due to the risk of
occurrence of disinfection by-products, such as trihalomethanes.

For new projects under development, new technologies, such as, ultrafiltration membranes are
start to being test. For some industrial effluents some small projects to produce water for internal
uses also involve reverse osmosis.

Malta

New water is produced from the polishing of treated waste water which has till now been treated
to bathing quality and disposed of in the sea. It is a three stage process comprising of (i) Ultra-
Filtration (ii) Reverse Osmosis (iii) Advanced Oxidation and UV treatment. At present, lime is also
being added prior to being supplied in order to increase the level of minerals.

Cyprus

Almost all the UWWTPs are equipped with tertiary treatment, consisting of sand filtration and
chlorination in order to achieve higher quality characteristics to reuse the treated wastewater in

Page 52



the agriculture. Some of the recent plants are equipped with advanced technologies such as
membranes bioreactors and UV Disinfection.

The following table presents the treatment technologies as well as the disinfection type applied in
UWWTPs that serve the urban big cities:

Table 9 - Treatment Technologies applied in big UWWTPs

Wastewater . . .
a/a Treatment Plant Treatment Technology Disinfection Type
. Tertiary treatment . .
1 Anthoupoli v UV Disinfection

(Mebrane bioreactor)
Tertiary treatment Chlorination

(Activated Sludge — Sand Filters) (liquid Sodium Hypochlorite)
Tertiary treatment
(Mebrane bioreactor)

2 Vathia Gonia (WDD)

3 Vathia Gonia (SBN) UV Disinfection

4 Paralimni — Ayia Napa Tert?ary treatment . C.hlo'rinatio'n '
(Activated Sludge — Sand Filters) (liquid Sodium Hypochlorite)

5 Paphos Tert?ary treatment . Chlorinatiqn .
(Activated Sludge — Sand Filters) (liquid Sodium Hypochlorite)

6 Limassol Tertiary treatment Chlorination (sodium
(Activated Sludge — Sand Filters) hypochlorite/onsite generation)

7 Larnaca Tertiary treatment Chlorination (sodium
(Activated Sludge — Sand Filters) hypochlorite/onsite generation)

8 Mia Milia Tertiary treatment UV Disinfection

(Mebrane bioreactor)

The Rural Wastewater Treatment Plants mainly apply tertiary treatment (activated sludge - sand
filtration and chlorination).

Sludge
Basically conventional treatment technologies are used for the sludge treatment. Specifically, the

sludge that is used as a fertilizer in agriculture is mainly produced from four major UWWTPs using
the following sludge treatment technologies:

- Thickening, Anaerobic digesters in mesophilic conditions at a temperature of 35 °C and
retention time not less than 18 days leading to stabilized sludge followed by mechanical
dewatering using centrifuge. Then, the dewatered sludge is transferred into drying beds for
sun drying.

- Thickening, Aerobic or mesophilic anaerobic digestion followed by mechanical dewatering
using filter press or centrifuge. Then, the dewatered sludge is transferred into the Sewage
Sludge Drying Solar Plant.

- Thickening, followed by mechanical dewatering using centrifuge. Then, the dewatered
sludge is transferred into the Sewage Sludge Drying Solar Plant.

- Thickening, Aerobic digestion for a retention time of 20 days thus ensuring that the sludge
will be stabilised. The stabilised sludge with the addition of polyelectrolyte on line, is then
dewatered in two centrifuges. The dewatered sludge is stored on drained hard standing
drying beds prior to being spread onto land as a soil conditioner/fertiliser.

United Kingdom

Langford

Page 53



Initial treatment is primary settlement and secondary biological treatment by trickling filters and
activated sludge.

e Phosphate removal in a Densadeg high-rate lamella clarifier, using ferric sulphate and
polyelectrolyte, with an upflow velocity of 25 m/h. Sludge is dewatered and disposed of in
landfill.

o Nitrate removal in Biofor denitrifying filters (DN filters) where anaerobic bacteria convert
the nitrate to nitrogen gas, using methanol as a carbon source.

e Ammonia removal in a Biofor nitrifying filters (N filters) under aeration. High BOD from the
previous stage is also reduced. Biological sludges are tankered away to AWS for treatment.

e Endocrine Disrupting Compounds (EDC) levels are reduced by powdered
activated carbon at the phosphate stripping stage.

e Pathogen removal by disinfection with UV light. This process was successfully trialled
between July 1997 and Dec 1998 when Chelmsford disinfected treated wastewater was
pumped to Hanningfield Reservoir during a severe drought.

Advanced treatment process at Langford:
¢ Chemical phosphorus removal;

¢ Biological denitrification;

¢ Biological nitrification;

o UV disinfection;

¢ It does apply reverse osmosis treatment.

The biological process cannot be ‘switched on’ instantly. Typically, the system is triggered by
control curves in April (warm water is required). Once the biological biomass is established it can
run continuously (e.g. April to November).

Turkey

In Turkey, in the Aegean-Mediterranean region where tourism construction and investments are
high; effluents from treatment plants are used for irrigation at parks and gardens and utilized in
stabilization ponds for agricultural purposes. An example of MBR Application in Wastewater
Treatment-Konacik Municipality (Mugla city) is given below.

v' Domestic Wastewater
Treatment Plant located in
Konacik of Bodrum is one of
the first applications using

Process Flow Diagram for MBR

membrane technology for
wastewater treatment in our

Membrane
country Settled
. Primary
v" Recycled waters are used in Effluent MLSS Product

or

park and garden irrigation Screened

L Sewage

and car wash facilities. ] l

v" Q=1500 m3/day

fidi i

|




The Netherlands

BAT consists of both measures to reduce the amount of waste water produced and measure to
treat the waste water.

Examples of reduction of waste water:
e Reuse water from a previous step for another process where there is no need to use fresh
water for example to clean garbage trucks.
e Reduce the steps in process where water is added to the production process, as currently
investigated by paper and pulp industry

Examples to treat waste water in order to reuse the water are:
e DAF-Unit
e Precipitation
e Detoxify-Neutralisation-Dewatering
e Microfiltration
e Nano filtration

Steps in urban and industrial wastewater treatment
The regular steps in the cleaning of urban and industrial waste waters in a communal
wastewatertreatment facility consists of the following steps:
The first step:
e Removal of raw materials such as toiletpaper, wood, etc
e Removal of sand
e First settlement of organic matter
The second step:
e Unaerobic treatment with active sludge
e Aerobic treatment with dissolved air
The third step:
e The removal of phosphate and nitrogen

The fourth step is not practiced in general yet. In this step the treatments of waste water could be
practiced by:

e Using sandfilters

e Use of ozone

o Ultrafiltration
This step is used in order to remove medicine residues, hormones and germs. It is recogniced that
these substances are becoming a more significant problem in the discharged treated wastewater.

At the moment the fouth step of reclamation is not in practice in general. The obligation of
practising this fourth step by using activated carbons is stil under discussion.

Other aspects in wastewater treatment

Furthermore the removed sludge from the several wastewater treatment plants (WWTP) is
collected.

The biogas extracted form the sludge after fermentation is used to generate energy. The biogas is
commonly converted to electricity by using a biogas engine. In the WWTP of Amersfoort also
fertilizers are extracted from the sewage sludge.

It is not allowed to use the sludge of the WWTP on agriculture land without treatment.

Page 55



Expected water reuse practice

Italy

The major challenges of the Italian water service are, essentially, three: increase the treatment (4
of 10 people in Italy are not connected to a plant) and the reuse of wastewater; develop
desalination systems which today supplies only 0.1% of drinking water in the Country; increase the
investment on the water network to 80 € per capita per year, now standing at 32 € per capita per
year.

A system of water reuse certainly has positive economic repercussions, and Italy is one of the
European countries with the highest development potential. Potential not exploited, however,
since primarily the industrial plants in the area are still missing: both for the purification phase and
for the management of the “new water” that the purification generates.

Examples of reuse of wastewater exist in Italy, both for irrigation and for industrial purposes. The
overall picture shows clear differences among Regions. However, the following general observation
can be made: the use of wastewater for irrigation or industrial purposes occurred almost
exclusively in situations of "water emergency", which can be classified into two groups:

- lack of water availability (mainly in the southern regions);

- high demand for water in limited portions of the territory as the presence of vast areas destined
to intensive agriculture.

Only in recent years it has begun to plan the reuse of wastewater with a broader vision, taking into
account the indirect advantages of this practice, such as:

- the environmental benefit of the "non-discharge";

- the possibility of not using qualitatively better waters, especially groundwater.

Barriers to the implementation of the expected water reuse practice

The problems related to the reuse of purified wastewater are:

- infrastructural: technical difficulties in the transfer of water resources seem to be one of the main
reasons for the non-reuse;

- economic: the significant costs necessary to produce reuse waters and the low costs of
conventional water resources possible for irrigation use, are one of the causes of the limited use of
the practice of reuse in Italy;

- agronomic: the effects on the physical, hydraulic and chemical characteristics of the soil must be